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Notice

1. The laboratory has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS), and accreditation number: L0310.

2. The laboratory has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.
The site recognition number is 97456.

3. The laboratory has been listed by industry Canada to perform electromagnetic
emission measurement. The site recognition number is 6369A-2.

4. The test report is invalid if not marked with "exclusive stamp for the test report".
5. The test report is invalid if not marked with the stamps or the signatures of the
persons responsible for performing, revising and approving the test report.

6. The test report is invalid if there is any evidence of erasure and/or falsification.

7. If there is any dissidence for the test report, please file objection to the test centre
within 15 days from the date of receiving the test report.

8. Normally, the test report is only responsible for the samples that have undergone
the test.

9. Context of the test report cannot be used partially or in full for publicity and/or
promotional purposes without previous written approval of the laboratory.
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1 General Information

1.1 Applied Standard

Applied Rules: 47 CFR FCC Part 2:2011, Subpart J
47 CFR FCC Part 27:2011, Subpart C&F
ANSI/TIA 603C:2004

1.2 Test Location

Test Location 1: Reliability Laboratory of Huawei Technologies Co., Ltd.

Address: Administration Building, Headquarters of Huawei Technologies Co.,
Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.C

1.3 Test Environmental Condition

Ambient Temperature: 20—-25°C
Ambient Relative Humidity: 45— 55 %
Atmospheric Pressure: 101 kPa
Report No: Confidential Information of Huawei. Page5, Totall7
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2 Summary
Tablel Summary of Band 13 results
Test Case | FCCPartNo. | Requirements | Result
775-793MHz Band (LTE Band 13)
Transmitter Output 2.1046 & Peak EIRP not exceed 3 W Pass
Power 27.50(b)(10) Peak-to-average ratio not exceed 13 dB
Modulat!or_l 2.1047 Digital modulation Pass
Characteristics
Occupied .
Bandwidth 2.1049 (Not specified) Pass
2.1051 &
i"z‘)’;ﬁ ﬁgggg 27.53(c)(2) & Below -13 dBm/1%*EBW, in 1 MHz range Pass
P 27.53(c)(5)

Spurious Emission 2.1051 & Below -33 dBm/1 kHz, 9 kHz to 150 kHz

at Antenna 27.53(c)(2) & Below -23 dBm/10 kHz, 150 kHz to 30 MHz Pass

Terminals 27.53(c)(5) Below -13 dBm/100 kHz, 30 MHz to 10" harmonics

. 2.1051 &
SFISrIic:) uss”g;%tigt?;n 27.53(c)(2) & Below -13 dBm/1 MHz Pass
b 27.53(c)(5)

Frequency Stability | 2.1055 & 27.54 Stay within the authorized bands of operation Pass
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3 Product Description

3.1 Product Information

3.1.1 General Description

HUAWEI LTE Wireless Gateway—B890-66 is subscriber equipment in the WCDMA/LTE system, also
supports wireless Internet accessing function, routing function, network address translation (NAT)
function. The HSPA+/WCDMA frequency band is Band 2/4/5. The LTE frequency band includes Band
2/4/5/7/12/13/17. And the TX/RX band is 2400MHz~2483MHz for WLAN. B890-66 implements such

functions as RF signal receiving/sending, WCDMA and LTE protocol processing, voice and data service

etc. Externally it provides USB port interface, SIM card interface, four auto-sensing Ethernet interfaces

and external antenna interface.

3.1.2 Board Information

Table 2 Board Information

LTE Wireless Gateway

B890-66

Board and Module

Hardware Version

Software Version

Description

WL1B890I

V100R001

Board

3.1.3 Adapter Technical Data

AC/DCAdapter Model

HW-120200U6W

Input Voltage ~100-240V 50/60Hz
Output Voltage 12V === 2A
Rated Power 24W
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4 Test Description

4.1 Supported Frequency Range

Characteristics Description

Downlink 746 to 756 MHz

Uplink 777 to 787 MHz

4.2 Transmitter / Receiver Characteristics

Characteristics Description

System Type LTE

TX Output Power (per Antenna | LTE system:  23dBm

Port)

Channel Spacing(s) / LTE system: 5 MHz, 10 MHz

Bandwidth(s)

Designation of Emissions LTE system: 4M48G7D (5 MHz ,QPSK modulation),

4M48W7D (5 MHz ,16QAM modulation),
8M95G7D (10 MHz QPSK modulation),
8M94W7D (10 MHz 16QAM modulation),

4.3 Antenna Gain

Antenna Gain(dBi) -1
Antenna Gain(dBd) -3.15
4.4 Power Supply
Specification Description
Power Supply Type Directly Connected to DC /AC Power Supply
Input to EUT (DC power) DC Voltage Nominal: = 12V
DC Voltage Range: == 10.8Vto13.2V

Input to EUT (AC power)

AC Voltage Nominal: ~ 120V (50/60 Hz)
AC Voltage Range:  ~100-240V
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5 General Test Conditions / Configurations

5.1 RF Channels under Test

RF Channel
Test Mode TX/RX
Low (B) Middle (M) High (T)
Channel 23205 Channel 23230 Channel 23255
TX (5M)
779.5 MHz 782 MHz 784.5 MHz
Channel 5205 Channel 5230 Channel 5255
RX (5M)
748.5 MHz 751 MHz 753.5 MHz
LTE Band 13
Channel 23230 Channel 23230 Channel 23230
TX (10M)
782 MHz 782 MHz 782 MHz
Channel 5230 Channel 5230 Channel 5230
RX (10M)
751 MHz 751 MHz 751 MHz
5.2 Test Modes
Test Mode Test Modes Description
T™M1 LTE QPSK modulation
TM2 LTE 16QAM modulation
5.3 Test Environment
Environment Parameter | Selected Values During Tests
Relative Humidity Ambient
Temperature TN Ambient
VL 10.8Vv
Voltage VN 12.0vV
VH 13.2V
NOTE: VL= lower extreme test voltage
VN= nominal voltage
VH= upper extreme test voltage
TN= normal temperature
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5.4 Test Setup

5.4.1 General Test Setup Configurations

Configuration

Description

Test Antenna Ports

Until otherwise declared, all TX tests are ONLY performed at the main Transmitter
antenna port (e.g. TRXA, TXA and so on) of the EUT, and all RX tests are ONLY
performed at the main Receiver antenna port (e.g. TRXA, RXA and so on) of the
EUT.

Multiple RF Sources

Other than the tested RF source of the EUT, other RF source(s) are disabled or
shutdown during measurements.

5.4.2 Test Setup 1

EUT
Control _| Control " t
Computer | port(s easuremen
por(s) Antenna g | Attenuator > Instrument(s)
port(s)
Power .| Power
Supply | port
5.4.3 Test Setup 2
Temperature Chamber
EUT
Control Control " )
Computer easuremen
i Pori(s)  Antenna Attenuator > Instrument(s)
port(s)
Power
Supply
Report No: Confidential Information of Huawei. Pagel0, Totall7
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5.4.4 Test Setup 3

NOTEL: Effective radiated power (ERP) or Effective Isotropic radiated power (EIRP) refers to the
EUT radiation power output, assuming all emissions are radiated from half-wave dipole
antennas or horn antennas.

NOTEZ2: The EUT was set on insulator 80cm above the Ground Plane. The setup and test methods
were according to ANSI-TIA-603C 2004.The measurements were carried through with a

Rohde and Schwarz Test Receiver and control software.

Step 1: Pre-test to find the Maximum ERP or EIRP

1. Connect the test system according to the following figure. EUT is running for 30 minutes before test,
and measurement instruments are warming-up for 30 minutes.

2. Set up communication link between Universal radio communication tester and EUT, set EUT working
frequency, and control EUT to transmit at maximum power.

3. Set the center frequency of the signal analyzer or receiver to the EUT’s operating frequency, the
RBW is equal to the emission bandwidth of the signal. Set RMS detector for the test, and the span is
equal to 2 times of emission bandwidth, the other settings should remain automatic. Normally, the
height range of antenna was 1m to 4m, the azimuth range of turntable was 0°to 360°. The receiver
antenna has two polarizations V and H. A portable or small unlicensed wireless device shall be
placed on a non-metallic test fixture or other non-metallic support during testing. The supporting
fixture shall permit orientation of the EUT in each of three orthogonal (X, y, z) axis positions such that
emissions from the EUT are maximized. Measure the EUT maximum RF power and record the result.

4. Changing EUT working frequency and measuring the RF power at channel L, M, H respectively.

Complete the test data.

Report No: Confidential Information of Huawei. Pagell, Totall7
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



FCC Test Report of B890-66 %
HUswel FCC ID:QISB890 TN e
Semi Anechoic Chamber
Measurement
Antenna
Measurement
System
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Step 2: Substitution method to verify the maximum ERP or EIRP

1. Measurement setup is according to the following figure. EUT was substituted by antenna, and the
polarization is identical with the test antenna; the signal generator was connected to the substitution
antenna.

2. The radiated output power, measured by signal analyzer set, is the same as recorded in above. Then
this power level is matched by a signal from a calibrated signal generator which is substituted for

EUT. The power supplied by the generator is then equal to the ERP or EIRP after corrected by the

antenna gain and cable loss.

Semi Anechoic Chamber

Substitution Measurement
Antenna Antenna
Measurement
System
Signal
Generator
Report No: Confidential Information of Huawei. Pagel3, Totall7
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5.5 Test Conditions

Test Case

Test Conditions

Test Configuration

Ambient Temperature & Rated Voltage

Test Setup Test Setup 1 & Test Setup 3
Transmitter Output Detector RMS
Power
RF Channels (TX) B,MT
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Modulation Test Setup Test Setup 1
Characteristics | Rr Channels (TX) M
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1
Occupied
Bandwidth Detector RMS
RF Channels (TX) B,MT
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Test Setup Test Setup 1
Band E_dges Detector RMS
Compliance
RF Channels (TX) B, T
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Spurious Emission Test Setup Test Setup 1
at Antenna Detector PK
Terminals RF Channels (TX) | B,M, T
Test Mode TM1/TM2
Test Configuration Ambient Temperature & Rated Voltage
Field Strength of Test Setup Test Setup 3
Spurious Detector PK
Radiation RF Channels (TX) | M
Test Mode TM1/TM2
Test Configuration (1) -30 °C to +50 °C with step 10 °C at Rated Voltage;
(2) VL, VN and VH of Rated Voltage at Ambient
Frequency Temperature.
Stabili
ty Test Setup Test Setup 2
RF Channels (TX) M
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Test Case

Test Conditions

Test Mode

™1
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6 Main Test Instruments

Table 3 Main Test Equipments
Equipment Description Manufacturer Model Serial Number Calibrated until
Power supply KEITHLEY 2303 1288003 Sept., 27,2012
Universal Radio
Communication Tester R&S CMU200 117341 Jan., 12.2013
Universal Radio .
Communication Tester Agilent E5515C MY50260239 Aug., 30,2013
Spectrum Analyzer Agilent E4440A MY49420179 Jul., 17,2013
Signal Analyzer Agilent N9020A MY52090652 Jul., 17,2013
Signal Analyzer R&S FSQ31 200021 Sept., 27,2012
Temperature Chamber WEISS WKL64 24600294 Feb.,13,2013
Signal generator Agilent E8257D MY49281095 Jul.,09.2013
Spectrum analyzer R&S FSU3 200474 Mar., 05, 2013
Spectrum analyzer R&S FSU43 100144 Mar., 05, 2013
Double-Ridged
Waveguide Horn Antenna R&S HF907 100304 Apr., 05, 2013
(1G~18GHz)
Double-Ridged
Waveguide Horn Antenna R&S HF907 100391 Apr., 05, 2013
(1G~18GHz)
Trilog Broadband SCHWARZBE
Antenna (30M~3GHz) CK VULB 9163 9163-521 Jul., 07, 2013
Pyramidal Horn .
Antenna(26GHz-40GHz) ETS-Lindgren 3160-10 00123940 Feb., 27, 2013
Pyramidal Horn ETS-Lindgren |  3160-09 00125912 Feb., 27, 2013
Antenna(18GHz-26.5GHz) v
Universal Radio R&S CMWS500 20347676 Sept., 06, 2013
Communication Tester
Universal Radio Anritsu MT8820C 6200971028 | May, 04, 2013

Communication Tester

Note: All the equipments are calibrated once a year. When it's almost due, we will arrange calibration
again before the calibration deadline.
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7 Test Results

No. Test Item Test Result
1 Transmitter Output Power Appendix A
2 Modulation Characteristics Appendix B
3 Occupied Bandwidth Appendix C
4 Band Edges Compliance Appendix D
5 Spurious Emission at Antenna Terminals Appendix E
6 Field Strength of Spurious Radiation Appendix F
7 Frequency Stability Appendix G
8 Photos of Test Setup Appendix H

NOTE: There is no test data in Appendix H, only Photos of Test Setup for Field Strength of Spurious

Radiation.

8 Measurement Uncertainty

For a 95% confidence level (k=2), the measurement expanded uncertainties for defined systems, in

accordance with the recommendations of ISO 17025 as following:

Test Item Extended Uncertainty
Transmitter Output Power Power (dBm) U =0.39 dB

Occupied Bandwidth Magnitude (%) U=0.2%

Band Edge Compliance Disturbance Power (dBm) U=2.0dB

Conducted Spurious Emissions Disturbance Power (dBm) U=2.0 dB

Field Strength of Spurious
Radiation

ERP (dBm)

U=4.6 dB (30 MHz — 1GHz)
U=3.0 dB (above 1 GHz)

Frequency Stability

Frequency Accuracy (ppm)

U=0.21 ppm

The END
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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & FCC Part 27.50(b) (10)
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Conducted Power of Transmitter
Table 1 Measurement Results (LTE) BAND 13

TM1 & TM2 RF Output Power(Conducted) BAND 13

TN/VN
Test Mode Modulation RB Measured (dBm) | Limit (dBm)
1RB#0 23.13 34.8
1RB#max 22.94 34.8
QPSK
12RB#6 21.87 34.8
Channel (B) Full 21.75 34.8
5MHz(BW) 1RB#0 22.22 34.8
1RB#max 22.08 34.8
16QAM
12RB#6 21.00 34.8
Full 20.81 34.8
1RB#0 22.97 34.8
1RB#max 22.87 34.8
QPSK
25RB#13 21.85 34.8
Channel (B) Full 21.60 34.8
10MHz(BW) 1RB#0 22.14 34.8
1RB#max 22.03 34.8
16QAM
25RB#13 20.80 34.8
Full 20.59 34.8
1RB#0 22.92 34.8
1RB#max 22.98 34.8
QPSK
12RB#6 21.80 34.8
Channel (M) Full 21.69 34.8
5MHz(BW) 1RB#0 22.05 34.8
1RB#max 22.10 34.8
16QAM
12RB#6 21.00 34.8
Full 20.79 34.8
1RB#0 23.01 34.8
1RB#max 22.84 34.8
QPSK
25RB#13 21.75 34.8
Channel (M)
Full 21.61 34.8
10MHz(BW)
1RB#0 22.14 34.8
16QAM 1RB#max 21.95 34.8
25RB#13 20.73 34.8
Report No: Confidential Information of Huawei. Page2, Total8
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Full 20.56 34.8
1RB#0 22.95 34.8
1RB#max 22.73 34.8
QPSK
12RB#6 21.91 34.8
Channel (T) Full 21.95 34.8
5MHz(BW) 1RB#0 22.07 34.8
1RB#max 22.01 34.8
16QAM
12RB#6 21.06 34.8
Full 20.93 34.8
1RB#0 22.95 34.8
1RB#max 22.85 34.8
QPSK
25RB#13 21.71 34.8
Channel (T) Full 21.64 34.8
10MHz(BW) 1RB#0 22.16 34.8
1RB#max 21.99 34.8
16QAM
25RB#13 20.82 34.8
Full 20.59 34.8
Note: RBW > emission bandwidth, VBW > 3 x RBW.
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Peak-to-Average Ratio

Table 2 Measurement Results (LTE) BAND 13

Peak-to-Average Ratio

TN/VN
Test Mode . .
Modulation RB Measured (dB) Limit (dB)

1RB#0 5.25 13
1RB#max 5.34 13

QPSK
12RB#6 5.15 13
Channel (B) Full 5.43 13
5MHz(BW) 1RB#0 6.13 13
1RB#max 6.25 13

16QAM
12RB#6 6.34 13
Full 6.15 13
1RB#0 5.35 13
1RB#max 5.13 13

QPSK
25RB#13 5.51 13
Channel (B) Full 5.31 13
10MHz(BW) 1RB#0 6.35 13
1RB#max 6.43 13

16QAM
25RB#13 6.37 13
Full 6.37 13
1RB#0 5.58 13
1RB#max 5.35 13

QPSK
12RB#6 5.48 13
Channel (M) Full 5.18 13
5MHz(BW) 1RB#0 6.24 13
1RB#max 6.24 13

16QAM
12RB#6 6.28 13
Full 6.29 13
1RB#0 5.23 13
1RB#max 5.31 13

QPSK
Channel (M) 25RB#13 5.43 13
10MHz(BW) Full 5.12 13
1RB#0 6.35 13

16QAM
1RB#max 6.15 13
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25RB#13 6.53 13
Full 6.44 13
1RB#0 5.28 13
1RB#max 5.34 13
QPSK
12RB#6 5.15 13
Channel (T) Full 5.38 13
5MHz(BW) 1RB#0 6.45 13
1RB#max 6.35 13
16QAM
12RB#6 6.12 13
Full 6.35 13
1RB#0 5.23 13
1RB#max 5.37 13
QPSK
25RB#13 5.45 13
Channel (T) Full 5.21 13
10MHz(BW) 1RB#0 6.35 13
1RB#max 6.34 13
16QAM
25RB#13 6.35 13
Full 6.28 13
Report No: Confidential Information of Huawei. Page5, Total8
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Effective Radiated Power of Transmitter (ERP)
Table 3 Substitution Results (LTE) BAND 13

Substi Substitu Substi ECC
Test Mode Meas. | tution . Cable | tution L
SGP[d tion limit
Level | Anten Bm] Gain Loss Level [dBm Result
Modul
Channel _ RB [dBm] na [dB] | (ERP)
ation [dbd] ]
Type [dBm]
Horn
1 RB/#0 19.98 Ant 23.18 -2.75 0.6 19.83 | 34.8 | Pass
1 Horn
19.79 22.99 -2.75 0.6 19.64 | 34.8 | Pass
RB/#max Ant.
QPSK Horn
12 RB/#6 | 18.72 Ant 21.92 -2.75 0.6 18.57 | 34.8 | Pass
Channel Horn
Full 18.60 21.80 -2.75 0.6 18.45 | 34.8 | Pass
(B) Ant.
5MHz(B Horn
1 RB/#0 19.07 22.27 -2.75 0.6 18.92 | 34.8 | Pass
W) Ant.
1 Horn
18.93 22.13 -2.75 0.6 18.78 | 34.8 | Pass
16QA | RB/#max Ant.
M Horn
12 RB/#6 | 17.85 Ant 21.05 -2.75 0.6 17.70 | 34.8 | Pass
Horn
Full 17.66 Ant 20.86 -2.75 0.6 1751 | 34.8 | Pass
Horn
1 RB/#0 19.82 Ant 23.02 -2.75 0.6 19.67 | 34.8 | Pass
1 Horn
19.72 22.92 -2.75 0.6 19.57 | 34.8 | Pass
RB/#max Ant.
QPSK
25 Horn
18.70 21.90 -2.75 0.6 18.55 | 34.8 | Pass
Channel RB/#13 Ant.
(B) Horn
Full 18.45 21.65 -2.75 0.6 18.30 | 34.8 | Pass
10MHz(B Ant.
W) Horn
1 RB/#0 18.99 Ant 22.19 -2.75 0.6 18.84 | 34.8 | Pass
16QA 1 Horn
18.88 22.08 -2.75 0.6 18.73 | 34.8 | Pass
M RB/#max Ant.
25 Horn
17.65 20.85 -2.75 0.6 17.50 | 34.8 | Pass
RB/#13 Ant.
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Horn
Full 17.44 Ant 20.64 -2.75 0.6 17.29 | 34.8 Pass
Horn
1 RB/#0 19.77 Ant 23.09 -2.87 0.6 19.62 | 34.8 Pass
1 Horn
19.83 23.15 -2.87 0.6 19.68 | 34.8 Pass
RB/#max Ant.
QPSK Horn
12 RB/#6 | 18.65 Ant 21.97 -2.87 0.6 18.50 | 34.8 Pass
Channel Horn
Full 18.54 21.86 -2.87 0.6 18.39 | 34.8 Pass
(M) Ant.
5MHz(B Horn
1 RB/#0 18.90 22.22 -2.87 0.6 18.75 | 34.8 Pass
W) Ant.
1 Horn
18.95 22.27 -2.87 0.6 18.80 | 34.8 Pass
16QA | RB/#max Ant.
M Horn
12 RB/#6 | 17.85 Ant 21.17 -2.87 0.6 17.70 | 34.8 Pass
Horn
Full 17.64 Ant 20.96 -2.87 0.6 17.49 | 34.8 Pass
Horn
1 RB/#0 19.86 Ant 23.18 -2.87 0.6 19.71 | 34.8 Pass
1 Horn
19.69 23.01 -2.87 0.6 19.54 | 34.8 Pass
RB/#max Ant.
QPSK
25 Horn
18.60 21.92 -2.87 0.6 18.45 | 34.8 Pass
RB/#13 Ant.
Channel Horn
Full 18.46 21.78 -2.87 0.6 18.31 | 34.8 Pass
(M) Ant.
10MHz(B Horn
1 RB/#0 18.99 22.31 -2.87 0.6 18.84 | 34.8 Pass
W) Ant.
1 Horn
18.80 22.12 -2.87 0.6 18.65 | 34.8 Pass
16QA | RB/#max Ant.
M 25 Horn
17.58 20.90 -2.87 0.6 17.43 | 34.8 Pass
RB/#13 Ant.
Horn
Full 17.41 Ant 20.73 -2.87 0.6 17.26 | 34.8 Pass
Channel Horn
1 RB/#0 19.80 23.10 -2.85 0.6 19.65 | 34.8 Pass
(M Ant.
QPSK
5MHz(B 1 Horn
19.58 22.88 -2.85 0.6 19.43 | 34.8 Pass
W) RB/#max Ant.
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Horn
12 RB/#6 | 18.76 Ant 22.06 -2.85 0.6 18.61 | 34.8 | Pass
Horn
Full 18.80 Ant 22.10 -2.85 0.6 18.65 | 34.8 | Pass
Horn
1 RB/#0 18.92 Ant 22.22 -2.85 0.6 18.77 | 34.8 | Pass
1 Horn
18.86 22.16 -2.85 0.6 18.71 | 34.8 | Pass
16QA | RB/#max Ant.
M Horn
12 RB/#6 | 17.91 Ant 21.21 -2.85 0.6 17.76 | 34.8 | Pass
Horn
Full 17.78 Ant 21.08 -2.85 0.6 17.63 | 34.8 | Pass
Horn
1 RB/#0 19.80 Ant 23.10 -2.85 0.6 19.65 | 34.8 | Pass
1 Horn
19.70 23.00 -2.85 0.6 19.55 | 34.8 | Pass
RB/#max Ant.
QPSK
25 Horn
18.56 21.86 -2.85 0.6 18.41 | 34.8 | Pass
RB/#13 Ant.
Channel Horn
Full 18.49 21.79 -2.85 0.6 18.34 | 34.8 | Pass
(M Ant.
10MHz(B Horn
1 RB/#0 19.01 22.31 -2.85 0.6 18.86 | 34.8 | Pass
W) Ant.
1 Horn
18.84 22.14 -2.85 0.6 18.69 | 34.8 | Pass
16QA | RB/#max Ant.
M 25 Horn
17.67 20.97 -2.85 0.6 1752 | 34.8 | Pass
RB/#13 Ant.
Horn
Full 17.44 Ant 20.74 -2.85 0.6 17.29 | 34.8 | Pass

Notel: a, For getting the ERP (Efficient Radiated Power) in substitution method, the

following formula should be taken to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]

b, SGP=Signal Generator Level

Note2: RBW > emission bandwidth, VBW > 3 x RBW.

END
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047& Part 27 Subpart C&F

Report No: Confidential Information of Huawei. Pagel, Total6
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\\!@ FCC Test Report of B890-66 S

-

HUAWE  FCC ID:QISB890 Y e

TABLE OF CONTENTS

TABLE OF CONTENTS ...ccoetiiitittttttemmemeeeeeeeeeemeeeeeeseseeeesesseseseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 2
1 FORBAND 13 ...cceiiiiiiiueueeeeeeeeeeeeeeeeeeeeeseeseeesssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnns 3
11 TESTMODE=TML...ocoiiiiiiiiiiiiiiiiicrrc e

1.1.1 Channel Bandwidth =5 MHz.............ccccuu...

1.1.11 Channel =M......ccccceevvveennenn.

1.1.1.1.1  QPSK/fUll RBS...eveeeveeeveeeeeeeteeeeeeevee e
1.1.2 Channel Bandwidth = 10 MHZ........cccoooeeeeiiiieiiiiieeeeeeee 4
1.1.2.1 (@13 F=Y Y =Y I |V RS 4
L1.1.2.1. 1 QPSK/TUI RBS.cuviitiieiee et et st e et et e ettt e s teeeteeebeeetae e taesaseeabaesabeessseenbeessaeersaesaseenbeseasaeassesnseessseesaesnseeseeensaensreans 4
1.2 TEST IMIODE=TIM .. e uuuuuuuuuuuuusruerussssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnssnssssnnnnnne 5
1.2.1 CRANNEGI BANAWIATN S5 MHZ....vvveeeeeeeeeeeeeee ettt e ettt e e et ettt e e e e ee ettt aaseesssssssbasssensssssssees 5
1.2.1.1 (@10 =YY =Y I |V RPN 5
1.2.0.1. 1 LBQAM/FUII RBS ..ttt eeteeetee et et ettt e et e et e ebe e e bt e eaeeeeteeeaseesseseaseesaesenseeesaserseesaseenbeseaseeasesenseeesseeteeenseeasesenteesareans 5
1.2.2 Channel Bandwidth = 10 MHZ........ccooooeeeeeiieiiieieeeeeeeeeee 6

1.2.21 Channel =M
1.2.2.1.1  16QAM/FUII RBS ..eeuveectieete ettt eteeeteeete e et eeteeeteeeteeeebeeeteeeeteesaseeasaeeaseessseenseeasaseseessseenbesesseeassesaseeaseeesaesaseesesensaensreens 6

Report No: Confidential Information of Huawei. Page2, Total6

SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



&% FCC Test Report of B890-66 5%5

HUAWEl  FCC ID:QISB890 Y e

1 ForBand 13

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth =5 MHz
1.1.1.1 Channel =M

1.1.1.1.1 QPSK/full RBs
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Parameter
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I
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Parameter

= 0

@_p_s: 5 Connection Established
iﬁ-:..- I : o g Iy |

Report No: Confidential Information of Huawei. Page4, Total6é
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



&% FCC Test Report of B890-66 5%5

HUAWE  FCC ID:QISB890 Wy e

1.2 Test Mode=TM2
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Parameter
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1.2.2 Channel Bandwidth = 10 MHz
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Occupied Bandwidth
According to FCC part 2.1049 & Part 27 Subpart C&F
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Result Table

NOTE: All relevant operation modes have been tested, and the full RB data is included in this report.

Table 1 Measurement Results (LTE) BAND 13

Test Mode Carrier Conf. RF Ch. Occupied Bandwidth [MHZz] Verdict
B 4.4787 Pass
5 MHz M 4.4625 Pass
T 4.4664 Pass
™1 B 8.9493 Pass
10 MHz M 8.9493 Pass
T 8.9493 Pass
B 4.4777 Pass
5 MHz M 4.4772 Pass
T 4.4607 Pass
™2 B 8.9385 Pass
10 MHz M 8.9385 Pass
T 8.9385 Pass
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1 For Band 13

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth =5 MHz
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RB # 0

- Agilent R T

Ch Freq 779.5 MHz Trig Frees
Occupied Bandwidth

#Res BH 51 kHz #JBH 150 kHz

Occupied Bandwidth Occ BH % Pwr
369.3509 kHz % dB

Transmit Freq Error
¥ dB Bandwidth

Report No: Confidential Information of Huawei.
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission

Freq/Channel

Center Freq
779.566668 MHz

StartFreq
775756066 MHz

Stop Freq
783.250088 MHz

CF Step
FoB.aBa8aa kHz

Huto Man

Freq Offset
366660006 Hz

Signal Track
On 0t

Copyright 2000-2008 Agilent Technologies
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1.1.1.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

Stop Freq
783.250060 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

379.524 x dB

Transmit Freq Error 2.15

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

Stop Freq
783.250060 MHz

CF Step
" 750.000800 kHz
o B L"'""-—'._.I"I.-,_ M Man

Freq Offset
060660668 Hz

#Res BH 51 kHz

Occupied Bandwidth
2.1936 MHz % dB

Transmit Freq Error 5]
® dB Bandwuidth

File Operation Status. C:PICTURE.GIF file saved

Signal Track
On 0ff
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1.1.1.1.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

Stop Freq
783.250060 MHz

CF Step
e /o0.000008 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4787 MHz x dB

Transmit Freq Error -5.419 kHz

x dB Bandwidth z
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2 Channel =M

1.1.1.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
.

Center Freq

Ch Freq 782 MHz Trig Free| 205 000006 Miz

Decupied Bandwidth

Start Freq
778.250060 MHz

Stop Freq
F85.750008 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

375.8788 kHz x dB

Transmit Freq Error 2157
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

Stop Freq
785.756060 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

369.6162 kHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

#Atten 36 dB Stop Freq
?_,_,___._._.__?_...__.-? 785750008 MHz

CF Step
— 750.000000 kHz
b el . M Man

.-5-,.'\.--r.|___$_"
RS |

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1914 MHz x dB

Transmit Freq Error L

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved
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1.1.1.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

Mir1

#Atten 36 dB dBm
' i Stop Freq
?___.._.__.._.._._,._...._-.-.-?.-_=._,_..._._.__._.-_,..-_...,._? 785.750000 MHz
CF Step
W /50.000000 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4625 MH x dB

3

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3 Channel =T

1.1.1.3.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
I ————.

Center Freq

Ch Freq 784.5 MHz Trig Fres| 2oh cannng MHz

Decupied Bandwidth

Start Freq
780.756060 MHz

#Atten 36 dB Stop Freq
d_i'. F88.250008 MHz
%

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

376.1807 kHz x dB

Transmit Freq Error 215
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel?2, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3.2 QPSK/1RB # max

4 Agilent

Ch Freq 784.5 MHz
Ncecupied Bandwidth

#Atten 36 dB

Trig Free

Uccupled Bandwidth
377.2783 kHz

Transmit Freq Error

% dB Bandwidth

Occ BEH % Pwr
¥ dB

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.
No Distribution without Written Permission

SYBH(Z-RF)004092012-2006

Freg/Channel

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

Stop Freq
788.250060 MHz

CF Step
Fh0.0aeane kHz

Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Pagel3, Total35



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 784.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

#Atten 36 dB Stop Freq
?,.,,._._ﬂ_%.,...__.ﬂ_.,__? 788.250008 MHz

CF Step
- 750.000000 kHz
PPy R ™ o -._II d M M a n

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1774 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel4, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3.4 QPSK/full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 784.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

#Atten 36 dB Stop Freq
?,______.___,_,____._,____.,__,_S?,....ﬂ_.__..,,q 788200080 MHz
CF Step

| /00000000 kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4664 MHz x dB

Transmit Freq Error .

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel5, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 10 MHz
1.1.2.1 Channel = B/M/H

1.1.2.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

I
Ch Freq 782 MHz Trig Free

Ncecupied Bandwidth

Center Freq
762.006660 MHz

Start Freq
774500066 MHz

Stop Freq
789.500008 MHz

CF Step
1.56000000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

k

Occupied Bandwidth
543.3618 kHz

Transmit Freq Error A4 MHz

Signal Track
On Off

¥ dB Bandwidth 7/91.144 kH=z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.2 QPSK/1RB # max

4 Agilent

Ch Freq 782 MHz
Ncecupied Bandwidth

Trig Free

Occupied Bandwidth
519.7231 kH

Transmit Freq Error 4 z
X dB Bandwuidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F82.000008 MHz

Start Freq
774566666 MHz

Stop Freq
789.506060 MHz

CF Step
1.566000680 MHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No:
SYBH(Z-RF)004092012-2006

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel7?, Total35



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.3 QPSK/non-1RB #mid/2

4 Agilent

Ch Freq 782 MHz
Ncecupied Bandwidth

#/BH 308 kHz

Trig Free

Occupied Bandwidth
45717 MHz

Transmit Freq Error 111
% dB Bandwidth

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F82.000008 MHz

Start Freq
774566666 MHz

Stop Freq
789.506060 MHz

CF Step
1.56080008 MHz

S Futo Mar

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2006

No Distribution without Written Permission

Pagel8, Total35



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.4 QPSK/full RBs

4 Agilent R T |Freq/Channel
|

Center Freq

Ch Freq 782 MHz Trig Fres | 205 000000 MHz

Ncecupied Bandwidth

Start Freq
774566666 MHz

Stop Freq
789.506060 MHz

CF Step
g | 5000000 MHz
Auto Man

Freq Offset
060660668 Hz

#/BH 308 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9493 MHz x dB

Transmit Freq Error Hz
¥ dB Bandwuidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel9, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth =5 MHz
1.2.1.1 Channel =B

1.2.1.1.1 16QAM/1RB # 0

# Agilent R T |Freg/Channel
I

Center Freq

Ch Freq 779.5 MHz Trig Fres | -o0'conagg MHz

Decupied Bandwidth

Start Freq
775.750060 MHz

Stop Freq
783250060 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

#Res BH & Sweep 2.7

__ - - Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 7 [l 0ff

377.2496 k % dB

Transmit Fregq Error
¥ dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page20, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

#Atten 36 dB Stop Freq
783.250000 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

363. 58?? kHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page21, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

#Atten 36 dB
i Stop Freq
?____,_.,,_____,.__.._.5?_._,.,9 783.250000 MHz
.-I e

CF Step
e 750.000088 kHz
T Futo Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1993 MHz x dB

Transmit Freq Error 574 kHz

x dB Bandwidth z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page22, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 779.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
£79.500008 MHz

Start Freq
775756666 MHz

Mikrl 77,
#Atten 36 dB 11l Stop Freq
1

e $ 783.250000 MHz

f h
- CF Step
g /50.000000 kHz
Auto Man
Freq Offset

0.80000000 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

44777 MHz x dB

Transmit Freq Error

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page23, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel =M

1.2.1.2.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
.

Center Freq

Ch Freq 782 MHz Trig Free| 205 000006 Miz

Decupied Bandwidth

Start Freq
778.250060 MHz

Stop Freq
F85.750008 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

360.88 x dB

Transmit Freq Error
¥ dB Bandwicdth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page24, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

Stop Freq
785.756060 MHz

CF Step
750.000808 kHz
Auto Man

A

| NP LSS S VY

Freq Offset
060660668 Hz

1 @ MHz
#FI',_. E. ” 5 l |'H: #IHIE:“ J.EH lH:

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

363.6685 kHz x dB

Transmit Freq Error 2157

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page25, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

#Htten 36 dB 5.1!
i Stop Freq
?_.,..“_.q,.“._.,__....ﬁ:_ﬁ..._&P 785.750000 MHz
.'II I‘II-,,I
P CF Step
e 750000000 kHz

h, n
et

R L ALTRAL Mar

Freq Offset

#Res BH 51 kHz #UBH 150 kHz > 76 ms (601 prs)

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

2.1907 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page26, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
778.256666 MHz

Stop Freq
785.756060 MHz

CF Step
wwy /o0 AREAGE kHz
Auto Man

Freq Offset
060660668 Hz

#Res BH 51 kHz #UBH 150 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

4.4772 MH x dB

Transmit Freq Error 1

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page27, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3 Channel =T

1.2.1.3.1 16QAM/1RB # 0

# Agilent R T |Freq/Channel
I ————.

Center Freq

Ch Freq 784.5 MHz Trig Fres| 2oh cannng MHz

Decupied Bandwidth

Start Freq
780.756060 MHz

Stop Freq
F88.250008 MHz

CF Step
750.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

#YEW 158 kHz

. : - Signal Track
Occupied Bandwidth Occ BH 7 Pur A o 0ff

356.8000 kHz x dB

Transmit Freq Error -2
¥ dB Banduidth 554

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page?28, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 784.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

Stop Freq
788.250060 MHz

CF Step
750.000808 kHz
Auto Man

;
Y -

Freq Offset

1 pts)

#Res BH 51 kHz

- - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

368.4463 kHz x dB

Transmit Freq Error  2.152

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page29, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 784.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

#Atten 36 dB
- Stop Freq
?,,_,_H,,__.,._,Q? 788.250060 MHz

e CF Step
T 750.000000 kHz
Pt Pt o] M Man

Freq Offset

1 pts)

#Res BH 51 kHz

Occupied Bandwidth
2.1962 M % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Signal Track
On 0ff

Report No: Confidential Information of Huawei. Page30, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 784.5 MHz Trig Free
Ncecupied Bandwidth

Center Freq
F84.500008 MHz

Start Freq
780756666 MHz

#Atten 36 dB Stop Freq
é_rﬂ___,______._.___._ ° 788.250009 MHz

Qﬁ-_w-r—q.-.-'l-.-—.-.-..-.'.-l' et e e e

CF Step
e /S0 AGEARE kHz
Auto Man

Freq Offset
060660668 Hz

— Signal Track
Uccupled Bandwidth Occ BH % Pur A o 0ff

4.4607 MHz x dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page31, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 10 MHz
1.2.2.1 Channel =B/M/T

1.2.2.1.1 16QAM/1IRB #0

# Agilent R T |Freg/Channel

I
Ch Freq 782 MHz Trig Free

Ncecupied Bandwidth

Center Freq
762.006660 MHz

Start Freq
774500066 MHz

Stop Freq
789.500008 MHz

CF Step
1.56000000 MHz
| Huto Man

Freq Offset
0.666EEEEE Hz

k

— : wm  Signal Track
Occupied Bandwidth Occ BN 7% Pur  99.00 # [l 0ff

514.4768 kH x db

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page32, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
774566666 MHz

Stop Freq
789.506060 MHz

CF Step
1.566000680 MHz
| Cuto Man

Freq Offset
060660668 Hz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

528.3606 kHz x dB

Transmit Freq Error 4,405 MHz

x dB Bandwidth
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page33, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.3 16QAM /non-1RB #mid/2

4 Agilent

Ch Freq 782 MHz
Ncecupied Bandwidth

#Atten 36 dB

Q
I.Q.,.r--.-,—_..-.,,...-.--...-,_._.,|..- L.

#/BH 308 kHz

Trig Free

Occupied Bandwidth
45885 MHz

Transmit Freq Error 1¢
® dB Bandwidth E.

Occ BEH % Pwr
¥ dB

Freg/Channel

Center Freq
F82.000008 MHz

Start Freq
774566666 MHz

Stop Freq
789.506060 MHz

CF Step
1.56080008 MHz

AL it Mar

Freq Offset
060660668 Hz

Signal Track
On 0ff

File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2006

No Distribution without Written Permission

Page34, Total35



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel
e

Ch Freq 782 MH=z Trig Free
Ncecupied Bandwidth

Center Freq
F82.000008 MHz

Start Freq
774566666 MHz

#Atten 36 dB Stop Freq
789.500000 MHz

T I R R il ---.-,.-.I
1

= CF Ste p
Rl | SO000000 MHz
Auto Man

Freq Offset
060660668 Hz

#YBH 306 kHz Sweep 1.44 rr;:z

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

8.9385 MHz x dB

Transmit Freq Error & z
® dB Bandwuidth

File Operation Status. C:PICTURE.GIF file saved

END

Report No: Confidential Information of Huawei. Page35, Total35
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



S'@ FCC Test Report of B890-66 ;%.\\?gg@

HUAWE  FCC ID:QISB890 N

Appendix D

Band Edges Compliance

According to FCC Part 2.1051 & 27.53(c)(2) &
27.53(c)(5)

Report No: Confidential Information of Huawei. Pagel, Total34
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



S'@ FCC Test Report of B890-66 ;;%@
Huawel  FCC ID:QISB890 TN reeme
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1.2.1.2.3  16QAM / NON-1RB #MIG/2..uectiitieieiteetiete ettt et et ste et s teetesteebesteebesreebesssessesbaensesseesbeessensesssesbesssenbesasensesssensas
1.2.1.2.4  16QAM JfUIIL RBS ...veeuviiureieiteeitietteiteeteete et etesteebesseessesteesesssessesseeasesssessesseensesssessesseensesssessesseensesssessesasensesasensesseensas
1.2.2 Channel BANAWIATh = 10 MHZ........ccooeeeeeeeeeieeeeeeee et
1.2.21 (@0 =T a T T=Y i SRR TRRPPRN
1.2.2.1.1  16QAM/IRB H0...c.ueetieueeieiteeiteeteeitesteeteeteebesteebestaessesteesesssessesseensesssessesseenbesssessesseenseassessesseensesssestesasensestaenseeseensas
1.2.2.1.2  16QAM/LRB HMAX.ecuriireireiteeirierteiteeteesseseessesseessesssessesseesesssessessssasesssessesssessesssessessssssessssssesssssessssssessesssesssessesseeses
1.2.2.1.3 16QAM / non-1RB #mid/2.....
1.2.2.1.4 16QAM /full RBs......
1.2.2.2 Channel=T...ccccoveeennen. .
N A R K10 YNV A = L TR
(B N U1 ) NV A R 10 o D TR
1.2.2.2.3  16QAM / NON-1RB HMIT/ 2.ttt ettt e ettt e et e e e bt e e e sba e e s eabeessabaeessabeeeesabeeesssbaessbeeessbaeesansaesenns
1.2.2.2.4  LOQAM JFUIIRBS ...ttt ettt ettt e e ettt e ettt e e e bt e e e s be e e s ssteeesbeeessabeeessabeesssaeessabesessnbesesnseeeesaneeessnbaeesaneeessans
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1 For Band 13

1.1 Test Mode=TM1

1.1.1 Channel Bandwidth =5 MHz
1.1.1.1 Channel=B

1.1.1.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

ren 36 R | M Center Freq
#Hitten 36 db 777000000 MHz

Start Freq
776000066 MHz

Stop Freq
776000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

es BH 51 kHz #UBH 150 kHz
Copyright 2000-2008 Agilent Technologies

#oweep 1 5 (60O
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel

ren 36 R ASSRME  Center Freq
sritten 5o b 2 777000008 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

ek,
o e Ly et e e
| W D TS SR Aty !

. i b

| 777.008 MHz
ehes BH C #VBH 150 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel

e ARIRARsaE  Center Freq
sritten 5o b 777.000008 Miz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
| 2HR.BEAGEA kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# l' E | #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
£7.00a000 MHz

#Atten 36

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2 Channel=T

1.1.1.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel

Aeren 36 AR ' M Center Freq
#Atten 36 dB 7E7.00a080 MHz

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
B i i asaa| 11 m

wRes BH 51 kHz #UBH 150 KHz 301 pts)
File Operation Status. C:PICTURE.GIF file saved

#Sweep 1 3
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

#Atten 36

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

#Atten 36

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

=
Rt s P R e

M Freq Offset
0.006006000 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 10 MHz
1.1.2.1 Channel=B

1.1.2.1.1 QPSK/1RB # 0

# Agilent R T |Freg/Channel

ren 36 R 5 W Center Freq
#Atten 36 dBb 4B 277 000688 MH=

Start Freq
776000066 MHz

Stop Freq
776000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

.’h“’_. o

[ B

Signal Track
On Off

b ' AR kHz
peration Status. C:PIC IF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel

Mkrl 776.540
Center Freq
£7.00a000 MHz

#Atten 36 dB -5l

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

1

& Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.3 QPSK/non-1RB #mid/2

4 Agilent R T

#Atten 36

. I I e Ly

T VT TP VS B

.-.-..-..-.-'I-"*"""'""'l-“

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei.
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission

A s T

Freg/Channel

Center Freq
£7.00a000 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Pagel3, Total34



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.1.4 QPSK/full RBs

4 Agilent

#Atten 36

R

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2006

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
£7.00a000 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Pagel4, Total34



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2 Channel=T

1.1.2.2.1 QPSK/1RB # 0

# Agilent R T |Freq/Channel
A7 008 MHz
& dBm #Htten I ?SC?EE? @tﬁ%g mg

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

PP
g, i .p.
M le i e R R Ly P S e e e S

Signal Track
On Off

Report No: Confidential Information of Huawei. Pagel5, Total34
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.2 QPSK/1RB # max
# Agilent R T |Freq/Channel

Center Freq
7870606666 MHz

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

#/BH 308 kHz

Copyright 2000-2008 Agilent Technologies
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SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.3 QPSK/non-1RB #mid/2
% Agilent R T |Freq/Channel

e 36 R Sty M Center Freqg
Hitten 36 dF LB 2000000 M

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

#/BH 308 kHz

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Pagel7?, Total34
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2.2.4 QPSK/full RBs

# Agilent R T |Freg/Channel

ren 36 R BRSNS  Center Freq
sritten 5o b 787000008 MHz

Start Freq
786066666 MHz

[ i e Ty

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Pagel8, Total34
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth =5 MHz
1.2.1.1 Channel=B

1.2.1.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

rrer 36 AR PYSMde  Center Freq
#Atten 36 dB 4B 277 000000 MHe

Start Freq
776.006660 MHz

Stop Freq
776000066 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

| 51 Kz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file saved

#5weep 1 5
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.2 16QAM/1RB #max

# Agilent R T |Freg/Channel

Aren 36 R ASSAME  Center Freq
sritten 5o b EREEIUR 77 000000 Moz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

5 Sl Signal Track
- o ok

S S PR TR

| 777.008 MHz
ehes BH C #VBH 150 kHz

File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel
-

ren 36 R ARSI  Center Freq
sritten 5o b 777000008 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
| 200.000000 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# l' E | #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.1.4 16QAM /full RBs

# Agilent R T |Freg/Channel

ren 36 R SANMIME  Center Freq
sritten 5o b 777000008 MHz

Start Freq
776666666 MHz

J.-.I-"'—-..r1-.-_-_.-;---'l"l"‘ﬂ-.-.-._._n_-_-,_,_.“u,_.rw.--._.I

Stop Freq
/ 776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# l' E | #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel=T

1.2.1.2.1 16QAM /1RB #0
# Agilent R T |Freq/Channel

Aeren 36 AR ' M Center Freq
#Atten 36 dB 7E7.00a080 MHz

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

: 1
.
-
S+

., _ Signal Track
b v"‘-\-*'w"".""-""1"‘L‘-""".""-"'—-r-A-'—l.I-J'|-.-.-'—.l.d--l'l'—.ﬂ-'-'u-'il-l-""-"""""" I:]n w

wRes BH 51 kHz #UBH 150 KHz 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

#Atten 36

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

[y’ S 1
et Freq Offset

i,

S 0.00600008 Hz

s
B "”‘-""-wﬁ-f.-.-,».._-._.

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
F87.000008 MHz

#Atten 36

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

bt - -
TR g B e T,

hawmtms  Freq Offset
0.006006000 Hz

Signal Track
On 0ff

#\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 10 MHz
1.2.2.1 Channel=B

1.2.2.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

eren 36 R gUSsalE  Center Freq
#Atten 36 dBb 32.67 dB 277 000688 MH=

Start Freq
776000066 MHz

Stop Freq
776000008 MHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

da : i kHz
peration Status. C:PIC IF

file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
£7.00a000 MHz

#Atten 36

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

1
Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file
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\S"% FCC Test Report of B890-66
FCC ID:QISB890

HUAWE|

1.2.2.1.3 16QAM / non-1RB #mid/2

4 Agilent

R T |Freg/Channel

Center Freq

#Htten b 777000000 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step

200.000808 kHz

Auto Man
1

B e e

) VT B
. S P R Y
T P R ¥ L e

Freq Offset
060660668 Hz

Signal Track
On 0ff

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.1.4 16QAM /full RBs

4 Agilent

#Atten 36

R

#VEH 386 kH=z

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2006

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
£7.00a000 MHz

Start Freq
776666666 MHz

Stop Freq
776006060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page30, Total34



\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2 Channel=T

1.2.2.2.1 16QAM/1RB #0
# Agilent R T |Freq/Channel

6 dBn #Atten 36 dB | 48 dBn ?Sﬁ,eé‘@t@%%g req

Start Freq
786.000660 MHz

Stop Freq
FE85.000008 MHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Bt ¢
R VT PR P L TR SR TR ey a———" Si gna | Track

On Off
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.2 16QAM/1RB #max

# Agilent R T |Freg/Channel

Se Center Freq
E— — F87.000008 MHz

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel

ren 36 R BRI E  Center Freq
sritten 5o b LR oo 000000 Mz

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

S - Freq Offset

it P
i T e,

Sinamamas  (.00000000 Hz

Signal Track
On 0ff

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel

e BUSIME  Center Freq
sritten 5o b 787.000000 Miz

Start Freq
786066666 MHz

Stop Freq
788.000060 MHz

CF Step
200.000808 kHz
Auto Man

[ S O S q Offset
0.80000000 Hz

Signal Track
On 0ff
- #JEW 3608 kHz #Sweep 1 5 ( s)
Copyright 2000-2008 Agilent Technologies
END
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S'@ FCC Test Report of B890-66 ;%.\\?Eg@

HUAWE  FCC ID:QISB890 N

Appendix E

Spurious Emission at Antenna Terminal
According to FCC Part 2.1051 & Part 27.53(c)(2) &
27.53(c)(5)
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\\!@ FCC Test Report of B890-66 T

-

HUAWEI  FCC ID:QISB890 T

TESTING

TABLE OF CONTENTS

TABLE OF CONTENTS ...ccoetiiitittttttemmemeeeeeeeeeemeeeeeeseseeeesesseseseesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 2
1 FORBAND 13 ...ccceiiiiiiueeeeeeeeeneeeeeeeeeseeeseeesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnss 3
11 TESTMODE=TML...ocoiiiiiiiiiiiiiiiiicrrc e

.3

1.1.1 Channel Bandwidth = 5 MHz.............cccccuu... .3
1.1.11 Channel =B....ccoceeevcrveeennnenn. .3
1.1.1.1.1 QPSK/1RBs /RB#0.......... ....3
1.1.1.2 (13- Y V=Y 1 RS 6
1.1.1.2. 1 QPSK/IRBS /RB HO ....eeviiieeieeeeeee ettt eeet e e et e e ettt e s eateeestaeeesataeessastesssbaeeessaaeesesstesesseeessseeessnsaessseeesssseseesseeessssaessnsens 6

1.1.1.3 Channel =T ...cccovvveeinneenne
1.1.1.3.1 QPSK/1RBs /RB#0......
1.1.2 Channel Bandwidth = 10 MHz...................
1.1.21 CRANNELZ (B/IMI/T) ettt ettt ettt sttt e ettt et e e ta e b e et e beeaaesbeeabesbeessesbeesbeebsessesseensesbeessesbeenbasseessesaeenbessaessesaeensas
1.1.2.1.1 QPSK/1RBs /RB #0
1.2 AT 0] = I |V PSRN
1.2.1 Channel Bandwidth = 5 MHz
1.2.11 (00T T T = SR USRS
1.2.1.1.1 16QAM/1RBs /RB #0
1.2.1.2 Channel =M
1.2.1.2.1 16QAM/1RBs /RB #0
1.2.13 (00T T T T=Y e IR UURPPRTN
1.2.1.3.1  16QAM/IRBS JRB HO ..eeiiueeiiieeieecitie ettt e ettt e ettt e ee vt e e ettt e s eaba e e esabeeseabteeseabaeeesateessbaeeesabaeeesnbeeesnteessrbbeeesnbaeesanreesenes
1.2.2 Channel BanAdWidth = 10 MHZ.........ccooooeeeeeiiiiiiiiieeeeeeeeeeeeee e
1.2.21 Channel = (B/M/T) wccoovvvevrenrennen.
1.2.2.1.1 16QAM/1RBs /RB #0
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1 For Band 13

NOTELZ: All relevant operation modes have been tested, and the 1RBs /RB#0 case data is included in this
report.

1.1 Test Mode=TM1
1.1.1 Channel Bandwidth =5 MHz
1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

ren 36 R JpSRPME  Center Freq
#Atten 36 dB 54.21 dB 24 COBRA0 kM-

Start Freq
DC Coupled | sEslsIstmlsl W e

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Auto Man

Freq Offset
060660668 Hz

_ ] Signal Track
v Mk,

I 'l..r.\l!q I|Ir~l..-’h|ﬂ"|,4 u.._..,.ﬂ - ) ) NI Dn [:I'F'l:
' A S are '""J'l.lh""a’..-"'-.fl-l lps "'1,J |_r.L'"'""‘._.-r-.""."'-q"'ﬁ-'r"-.r-l, g “in ) J‘J"r"'n"f"ﬁ, .T..ﬂ;""r""-'-.-"'-[ I;"‘r't'-

BH 1 kHz #\BW 3 kHz

Sweep 13

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(FY &
FTun

IE' ) F:|

Signal Track

el )
Wk, 'I"II'-"",'Jl'i'-'l‘l'ﬂ,-"',.-,.f-,l'nlu'l.1*-'|\'p-|n‘|1',,...J.in.alllrr.'ﬁ;,;.l.,-.w,u.f H'q,4,_..,.'.F.-,*T-.1;'!.1--,|'|_.Ir,j,r-I,f“q.4'l.l.,,,I,l,ﬂ,,L‘4_H,.rJ,-'r..l,-,I,III|.I,aII,+.,‘1|LIrrL.4|hli#'|.i'|__,-."41,~p,-¢i.;| (n Off
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
YT i

P - I\.*#_,.qﬂ.rwq__.u"ll- Jl'-'ﬂ.’f'hiqu bl hI'*'"'l.'.'f"“-'-'.k'p-'l-!.'-‘-.,.\h"l'l.-,.u'ﬂ"'ﬂ""ﬂ'..h""h‘hl‘ TrrL ] L‘p\r 41-,'*,..,1._ A J'a.__.-_llHlb'_, h.lr“ EI o EI EI EI EI EI EI EI EI H z

g L | :

ETun Signal Track

' On Off

IE' ) F:|

Bl Hz #UBH 300 kHz

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.2 Channel =M
1.1.1.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
1

“ AT T .
M |
I "J'q"'h] P p, |‘| ml 5 .y
(o ey L P ¥ e e a7 g ey ey | . N y
w1l l"ll."r,I' W len, Fe 'Ip"'u'l b ) |"J'\'.||u||u|.r.-.l|‘.l I.r-,l,J L""‘-"I"r-n""‘-ﬁ‘q"l".,. Iru'. i lF'I."FrJ'II |frn"-"d|l"r"l I'-;"L'r'l.‘r..'ﬂ.‘l""'-ﬁr"ﬂ,f'

Signal Track
On Off

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

. Signal Track
"AI#"*"L"}"’"“"""""""'J"-"1""f'n"f\'rf'-l"-'-.fu+H.-"f'-"a'""'H.l.'"~J.1‘n-‘-'~'.-T!JII-'-,L'r'F]"J"l‘fl""'~'-'I'-f"!"|.f'.l"I"-.4"-"I'IJ"n-"',||'~*\-'h1"I"L’-"'*"'I"""|l"'-'I"-.'r'r-'A'f'r*f‘-"-“""-'r-'"l'-'""ﬂ*ll'r On Oft

£ify: &
FTun ?

IE' ) F:|
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
k R e T || () ABE06006 Hz

Ay, e
Bt nalThbpbond o o I L el A i L
by e v

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.1.3 Channel =T
1.1.1.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

Mt i On Off

. Hﬂ,ﬁﬁr" Y ,ur-..d' ...II n f o iLatand - ’ — =TS
ey L.I tanfrgh IT."L!"L I -Ji'-I"'fr'ﬂ""-"'l.r-."l kA J'IA"-,Ilf'i"hf!'m'r-"" Ly I-J"|-'I1"'|J""r|..""|.;-" |r'1r"--.||r""'fr'1"r"

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

erdt] ot b
ey ' .#.l-,-‘ I'\'Ph"' *'.h"fl."u}"".""ll'* RAT TP gt qlllliﬁ'll"llr'..'ll FIH"I“-,.'I'I,I"\H.HF-V-' J'w, 1 |“'||I- iy i"-'l'r"u"u N F*“‘ s Pt .1-#.&.1 i-l. My |:| f [:| 'H:

£F) o
FTun §

IE' ) F:|
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset

oy 'rH,I"""'J“""'r ""'l'I'H'.."I"I""""-.-'r'f"'r-'|_i_.-.-..lu_m"-'fu'fhlhwl EI o EI EI EI EI EI EI EI EI H £

N
roer i e U a'l..\.Jl\.a-J \_-..-._.-.IJ||..-.J||,|J.,|_.¥. o f‘-"hl'-""r'"
e LS o

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.1.2 Channel Bandwidth = 10 MHz
1.1.2.1 Channel = (B/M/T)

1.1.2.1.1 QPSK/1RBs /RB #0

# Agilent R T |Freg/Channel

ren 36 R @tade  Center Freq
#Atten 36 dBb 53.45 dB 29 CE00B8E ki

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

) ' o Signal Track
M '1.-1.;-.....'".-1.'-*-1[, On w

L0 1 g e J ] .
e o oL v e e —— .
A T '|'“"i"-"1‘-'-|"'"fﬂ'"'|-J'\'~|1"I-,|"'-"'..-1'III,-"1":a'~r'-.-ﬂa"-.="'-'"|..J'1.""-|"-J|-1..r-r'|,.r-"'..-'hr'-._l"f'-.-"'u‘-

#Res BH 1 kHz #UBH 3 kHz  Sweep 13
File Operation Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

£t

un Mg,
L Ll WY T ’ T ; ,
I?_T :”| UL RV 1'1,1||.;'|.;,-rfﬁ.rlﬂ-._; r"I‘.‘Hfr- TRy “ul“ﬁ'-'llll e it ﬂlp'._#}.-. 1“"'-.'1"1"“1;-'-;'1 I“..ll,., jlﬁ“ﬂ,lﬂll'ﬂllli"'r“#‘ e 'ﬁlhh P ﬂl'“ i D n I:I 1: 1:

Signal Track
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
I - prdt I""U.‘u'"""“"m., = Y ' .

Lo g ',1.1‘r,rI,r.,‘l_,h,.,,-,..1l,-.-ﬂ.._.....-u....n-.,u.,ﬂ-".h.f.,m.lu,.-.+.-..-u.,~,,.I.,\Lq,f..-PJl“k;uLhﬂ.-L_., Al ? LT Y B.BREREARE Hz

£ .

FTun Signal Track

On Off

IE' I F:|

Bl Hz WUBH 300 kHz

Copyright 2000-2008 Agilent Technologies
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth =5 MHz
1.2.1.1 Channel =

1.2.1.1.1 16QAM/1RBs /RB #0
# Agilent R T Freq/Channel

ren 36 R e Center Freq
#Atten 36 dB 53.51 4B 29 CORBAGD kHa

Start Freq
900080000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

'1.1 lI||'I"“1 N Lat =
A Ly . o
Y it e LS I"udl""“in'l.lr"'\"'I Ir.f'-'-'-'h,,,l"r"'rl' WL i rrrulﬂr ey |' |||'|,I'1'I"-"lrl.rL,ﬂ"""'-...‘l"

#\/BW 3 kHz Sweep 13
File Dperatlun Status. C:PICTURE.GIF file saved
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15.6750008 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£F: o
FTun Mk

Al ‘, Signal Track
I " wmw#ﬁ"#“": H’I't"""”‘*"""-""-"""r“"'-'«1'-11'-'l‘—*ﬂ'"'I'r-‘=""-"""r‘."'-'"'i'-"z'-l"'I‘l"h-J*r"*'-*'~“'*"J-'-.*~"fI"‘-‘r.t"-'*-*”."’-ai‘r"l.f.l.iv'w." u On Off
S -
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
Jﬂ.\h ¥y ‘_'I.‘lhl|p-.If.4...1-...,l'"'u,l-a-'l-'ill‘-]_..*,-l_l.lﬁhr-‘ TR EI . EI EI EI EI EI EI EI EI H zZ

AR -'r-l"uw'{‘up#-.l’-a'l.-ﬂ.-'l'l.-'ﬂ-.l-""'fl'll. rﬁ+Ir""II~Hr-*""'i'I"I'1l"'“"I""”"-".J'-J'u'r"'-"'"ﬁ"l“b‘u""h"l

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.2 Channel =M
1.2.1.2.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB

4 :2 afy
gl
o ‘I"“'ir'lh*l.l"],.u.

25 O

Report No:
SYBH(Z-RF)004092012-2006

A 1
T 1r"ﬁ.,|‘-.|"""'-..-['-I"I...'1-|-'1I"|-'f'r~"r,-.r'Jl,Jh,-.,n-"'l.I"'l'[

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freq/Channel

Center Freq
79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

il J"I'u"'ll';.-"n,l"‘ﬂ"‘l ]11'-.-["'1 ||'.~,l"‘-.-"~'|_..-' M r-f'l"r"r‘q"l-.-"'- *rII“I'.I.HPF?T‘I.Iu'ﬁ'I"‘I-"

141 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

N Signal Track
T LN R Hrll'-r{'ﬁ'fﬂ‘lr)\lfrﬂ.'hﬂlrllh W J"' S ,r""l,'|||i.,r . -:"IJ‘I' i & -'||"i"!"’-.'I-.,'.,-"‘l'.'-.'\'.'l' Hr..i~.I".,l".'..".-,*-"ll’q""r“'.-"n‘l".a fi-,-,\. Aol ll'l'l‘ W h—‘-w" A U h D F F
Nl F:| —
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset

. ||.-'h'|'l11fp-i1J-"I.q.1'|.F‘"'.'-'I,""'..1!f|h.l-'-f'|'|-,|-.k|.i._.ﬁ_.-1.¢'pl,,+ Tl EI o EI EI EI @ @ @ @ EI H z

e,
N WP WL i T PO
| P y

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.1.3 Channel =T
1.2.1.3.1 16QAM/1RBs /RB #0

=5 Agilent

#Atten 36 dB

N .l"*-ﬂ 1 fi
Hr.lll,.l.l g I\I| |
oy Ly e e Dy !

LA Y T WENaRY P N

25 O

#IHIE:“ :l lH:

Sweep 13

Report No:
SYBH(Z-RF)004092012-2006

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freq/Channel
| Center Freq

79.5000008 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off

f'"'r-nr-“'1'II"-"'"l".l'"‘."'1'r'ﬂ"""h|.|""""."1";-"»._|IIL'I..,.,|'I.

141 kHz

File Operation Status. C:PICTURE.GIF file saved
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t

FTun M

o Signal Track
Sy B J}‘..Hﬁ'IIIhlmhlﬁv"‘””"’"""""lﬂ’ """~""~¢'Wr"~\**'*1*r;-.‘.J_H"-.-H'n.-"'.'}.-.\‘.-l.p-"-,,m' Mol Mt 16 v AT Off
S =
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
oy Fritpet l-"*"-.-.'r-1-.l.r,|.,l‘|.lf i, ﬂﬂ e, o El o El El El El El El El El H £

I"-"-'u'u" e o A
TR YRR u-.i-'1-.‘.F..r._.-h'h-l.ﬂ:"‘"‘l"l Wobsarebdin o, g iAo
Al 'y Ly

£
- Signal Track
FTun on OFf

IE' ) F:|

Bl Hz #UBH 300 kHz
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\S"% FCC Test Report of B890-66
Huawel  FCC ID:QISB890

1.2.2 Channel Bandwidth = 10 MHz
1.2.2.1 Channel = (B/M/T)

1.2.2.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

yrae=el Center Freq
Bt/ J.5000000 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

JE e r....l T i " |
bl alms il Ik 1'1.-..-."....’ IR n‘""l,l '1|FI",I"'|.|FI-T.ﬁ.l'i1"'r|hr'1H||r'"!H\"|"' "|IIL'|1"' f'"""1‘I-.|_.|-'bn""rrg1.|r"r|.4'1r'"hll-.l'-,_#-]"l_r._r".l.

#Res BH 1 kHz #UBH 3 kHz  Sweep 13
File Operation Status. C:PICTURE.GIF file saved
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£

R Signal Track
LN et sdiond . | \ )
F T _J n ] Al l,,.nr.],~.~1!r-,4,-.-llu,—.,.«,-, Lot "*.‘i"" *i,, h"!""'- RUNS SR, TR PYTT ll‘, i ,JII, i T OFf
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Huawel  FCC ID:QISB890

# Agilent R T |Freg/Channel

Center Freq
501566666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
10.0000068 GHz

CF Step
997.000000 MHz
Huto Man

Freq Offset
L NS (.00600000 Hz

Pk, , &
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Appendix E

Radiated spurious emission

According to FCC Part 2.1053& Part 27.53(c)(2) &
27.53(c)(5)
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Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1MHz, VBW > 3 x RBW.
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20T

| Levelin dBm
101

30M 50 60

80 100M

200 300 400 500 800 1G
Frequency in Hz

2G 3G

Report No:
SYBH(Z-RF)004092012-2006

Confidential Information of Huawei.
No Distribution without Written Permission

Page3, Total9




g@ FCC Test Report of B890-66 3l
HUAWEl FCC ID:QISB890 X e

(3GHz~18GHz)

20T
| Levelin dBm

-11 t t t t t t t !
3G 5G 6 7 8 9 10G 18G

Frequency in Hz

Report No: Confidential Information of Huawei. Page4, Total9
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



@@ FCC Test Report of B890-66 jlac-MRA
HUAWE| FCC |DQ|88890 /”@\\ TESTING

(18GHz~26.5GHz)

or Level in dBm

10l

201l

-40 +

50L

601

70l

80l

90l

-100 } i
18G 26.5G

Frequency in Hz

Report No: Confidential Information of Huawei. Page5, Total9
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



@@ FCC Test Report of B890-66 jacw
HUAWE| FCC |DQ|88890 /”@\\ TESTING

LTE-Band13-10MHz
(9kHz~30MHz)

Level in dBm

-101

201

.30+

-401

50+

.60+

70+

-80T+

.90+

-100 : ——t———t ¥ t t t —t—t—t i
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Report No: Confidential Information of Huawei. Page6, Total9
SYBH(Z-RF)004092012-2006 No Distribution without Written Permission



g@ FCC Test Report of B890-66

Huawel FCC ID:QISB890

(30MHz~3GHz)
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(18GHz~26.5GHz)
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Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 27.54
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Frequency Error vs. Temperature:

Freq. vs. Freq. vs. A fl
Test RF Volt. Temp. Freq. ra?ed 20q°C Limit Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]

-30 °C 15 0.01918 --- 2.5 Pass

-20 °C 23 0.02941 +2.5 Pass

-10 °C 14 0.01790 --- 2.5 Pass

0°C 15 0.01918 +2.5 Pass

TM1(5M) M VN 10 °C 11 0.01407 --- 2.5 Pass
20 °C 8 0.01023 +2.5 Pass

30 °C -24 -0.03069 --- 2.5 Pass

40 °C -18 -0.02302 +2.5 Pass

50 °C 18 0.02302 --- 2.5 Pass

-30 °C 12 0.01535 +2.5 Pass

-20 °C 18 0.02302 --- 2.5 Pass

-10 °C -12 -0.01535 +2.5 Pass

0°C 17 0.02174 --- 2.5 Pass

TMI\:JI')(]'O M VN 10 °C -9 -0.01151 --- +2.5 Pass
20 °C 21 0.02685 --- 2.5 Pass

30°C -18 -0.02302 +2.5 Pass

40 °C -25 -0.03197 --- 2.5 Pass

50 °C -9 -0.01151 --- +2.5 Pass

-30 °C -17 -0.00904 --- 2.5 Pass

-20 °C 19 0.01011 --- 2.5 Pass

-10 °C -16 -0.00851 --- 2.5 Pass

0°C -14 -0.00745 --- 2.5 Pass

TM2(5M) M VN 10 °C 21 0.01117 --- 2.5 Pass
20 °C -16 -0.00851 --- +2.5 Pass

30 °C -10 -0.00532 --- 2.5 Pass

40 °C 13 0.00691 --- 2.5 Pass

50 °C 16 0.00851 --- 2.5 Pass

-30 °C -8 -0.00426 --- 2.5 Pass

-20 °C -14 -0.00745 --- 2.5 Pass

-10 °C 20 0.01064 --- 2.5 Pass

0°C -8 -0.00426 --- 2.5 Pass

TMI\ﬁ)(lo M VN 10 °C 11 0.00585 --- 2.5 Pass
20 °C -13 -0.00691 --- 2.5 Pass

30 °C -15 -0.00798 --- 2.5 Pass

40 °C 20 0.01064 --- 2.5 Pass

50 °C -11 -0.00585 --- 2.5 Pass
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TESTING

Frequency Error vs. Voltage:

Freq. Freq. vs. Freq. vs. .
Jgé’; g': Temp. Volt. Error rated 20 °C [IF_:S:TI:] Verdict
' [Hz] [ppm] [ppm]

TM1(5M) M 20 °C VL 10 0.01279 --- 2.5 Pass
VN -24 -0.03069 --- 2.5 Pass

VH -21 -0.02685 --- 2.5 Pass

TM1(10 M 20 °C VL -21 -0.02685 --- 2.5 Pass
M) VN -15 -0.01918 --- 2.5 Pass
VH -8 -0.01023 --- 2.5 Pass

TM2(5M) M 20 °C VL 15 0.00798 --- 2.5 Pass
VN 10 0.00532 --- 2.5 Pass

VH 20 0.01064 --- 2.5 Pass

TM2(10 M 20 °C VL -12 -0.00638 --- 2.5 Pass
M) VN -23 -0.01223 --- 2.5 Pass
VH 14 0.00745 --- 2.5 Pass
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